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Applicant DONGGUAN IN MEI COATING CO .,LTD

Address TIANXIN AREA,HUANGJIANG TOWN,DONGGUAN CITY,GUANGDONG
PROVINCE

The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client

Sample Name INK

Part No. G002 (VDN)

Color 01100(110) . 10200 (102) . 10400 (104> . 20000 (200) . 20010+

20300 (203) . 20380, 20600 (206) 20610, 20700 (207) + 20900 (209) .
21000 (210> . 22000, 22240, 23000, 30000 (300> . 30100 (301) .
30200 (302) . 30300 (303) | 30380 (3038) . 30400 (304) . 30600 (306) .
30700 (307> . 30730 (3073) . 30740 (3074)> . 30800 (308) . 30910.
30970, 30980, 31400 (314) . 31500 (315) | 40100 (401) . 40200 (402) .
40300 (403) . 40310, 40400 (404> . 40600 (406) . 40700 (407) .
40800 (408) . 449. 50000 (500> . 50100 (501> . 50200 (502) .
50300 (Conductive black) . 60100 (601) . 60200 (602) . 70100 (701) .
70200, 80100 (801) . 80105, 90100 (901) | 90200 (902) . 21310 (131) .
31330 (133) . 31340 (134) . 31580 (158) . 31590 (159) | 41480 (148) .
61400 (140> . 01200 (2000) . 01300 (4000)

Sample Received Date  May 3, 2017

Testing Period May 3, 2017 to May 8, 2017
Test Requested As specified by client, to test Bisphenol-A(BP-A) in the submitted sample(s).
Test Method
Measured
Test Item(s) Test Method Equipmei(s)
. Refer to US EPA 3550C:2007 & US EPA

Bisphenol-A(BP-A) 8321B:2007 LC-MS-MS

Test Result(s) Please refer to the following page(s).
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Reviewed by
}Xl/@”’ Date May 8, 2017
Hill Zheng
nical Manager No. R158921707

Group Co.,Ltd. Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China
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Test Result(s)
Tested Item(s) Result MDL
Bisphenol-A(BP-A) N.D. 1.0 mg/kg

Tested Sample/Part Description Deep brown ink

Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

Test Process
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Photo(s) of the sample(s)
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*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.

Hetline: 400-6788-333  www.ali-cerL.com  E-mail: inffo@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mall: complaint@eti-cert.com



		www.bjca.org.cn
	2017-05-08T20:20:17+0800
	BJ
	ePolicy




